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Frk & gy 'L @/ SHINKONG SYNTHETIC FIBERS CORPORATION O 0O A
AL B a1 ¥R >3 L2 @/ PAN ASIAN PLASTICS CORPORATION)
Frk 1 (de )3 L @/ SHINKONG INDUSTRY HANGZHOU)

#

5.5 (No. ) : CE/2018/C1139 p # (Date) : 2018/12/14 7 #(Page): 1 of 17

MR SR Y R TR &2 F23R (The following sample(s) was/were submitted and identified by/on

behalf of the applicant as) :

E AP (Sample Submitted By) T AL R ERi3 L2 @ (#¢F) (PAN ASIAN PLASTICS CORPORATION (SHINKONG
INDUSTRY HANGZHOU))

& & #-(Sample Description) :  A-PET SHEET

# &2 5. (Style/Item No.) : SHINPAK SHEET

Yz i p # (Sample Receiving Date) . 2018/12/07

R:EE F (Testing Period) ¢ 2018/12/07 to 2018/12/14

B3 g £ (Test Requested) :
(1) #3%E = 4p %> %4 RollS 2011/65/EU Annex 112 H 23745 4 (EU) 2015/863iR144% ~ & ~ & ~ = §i4& ~ Zi0mF ~ 3 8mF
g, DBP, BBP, DEHP, DIBP. (As specified by client, with reference to RoHS 2011/65/EU Annex II and amending
Directive (EU) 2015/863 to determine Cadmium, Lead, Mercury, Cr(VI), PBBs, PBDEs, DBP, BBP, DEHP, DIBP
contents in the submitted sample(s).)

(2) ﬁz#§%1t4iﬁﬁi’ #ip PAHs % # s jpj38. (As specified by client, to test PAHs and other item(s).)

BE 2% (Test Results) #4%RET - (Please refer to following pages).
X3 (Conclusion) (1) B2 2 e eenth i B4~ &0~ & ~ >~ W48~ 58 % -« 549 ¥m, DBP, BBP, DEHP, DIBP

R # %% % 1+ & RollS 2011/65/EU Annex ITEH# 5745 4 (EU) 2015/8632 *TE & . (Based on
the performed tests on submitted sample(s), the test results of Cadmium, Lead, Mercury,
Cr(Vl), PBBs, PBDEs, DBP, BBP, DEHP, DIBP comply with the limits as set by RoHS
Directive (EU) 2015/863 amending Annex II to Directive 2011/65/EU. )

(2) 1452 # ik et 70 1891 S ¥ 4 0 * R A MA ST 24 § ¢ (AfPS) GS PAHs % 2 #7
TR BEAS% 222868 425 2228 R, (Based upon the performed tests on the
submitted sample(s), the test results of PAHs (18 items) comply with the limits of PAHs
equirement (Category 2) "Other products under ProdSG ;, as set by German Committee on
Oduct Safety (AfPS) GS PAlls.)
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P2 % (Test Results)

#l5EF% = (PART NAME)No. 1 © FHpP g (TRANSPARENT PLASTIC SHEET)

e | BF

PIAIE P ¥ B R E
3 ' # #'2iE [(Result) .
(Test Items) (Unit) (Method) (MDL) o1 (Limit)

4 / Cadmium (Cd) mg/kg |4%% IEC 62321-5 (2013) » M im & 2 n.d. 100
IR sr R RL / With

4~ / Lead (Pb) mg/kg |reference to IEC 62321-5 (2013) 2 n.d. 1000

and performed by ICP-AES.
A / Mercury (Hg) mg/kg |44 IEC 62321-4 (2013) » ™ g R48 & 2 n.d. 1000

IR sr R RL / With
reference to IEC 62321-4 (2013)
and performed by ICP-AES.

» % 4% / Hexavalent Chromium Cr(VI) mg/kg | %% IEC 62321-7-2 (2017) » = UV-VIS 8 n. d. 1000
##l. / With reference to IEC
62321-7-2 (2017) and performed by

UV-VIS.

% 5.9 % %4 / Sum of PBBs mg/kg - n. d. 1000
- %7 % / Monobromobipheny]l mg/kg 5 n. d. -
= 4% / Dibromobiphenyl mg/kg 5 n. d. -
=5 % / Tribromobiphenyl mg/k 5 n. d. -
v 4.5 % / Tetrabromobiphenyl mi/ki ’;Qj; IE'(':’??;‘Z?IJ%/(\%’Q}[E]) ’ : # AR f 5 n.d. -
—— . R/FH R R ith reference to

lijdﬁvi,/ Pentabromo?lphenyl ng/kg EEC%;§3£?76 (2015) and performed 2 . d. -
+ %9 % / Hexabromobiphenyl mg/kg by GC/MS. 5 n. d. -
= 4.5 ¥ / Heptabromobiphenyl mg/kg 5 n. d. -
~ 8.9 % / Octabromobiphenyl mg/kg 5 n. d. -
1 %% ¥ / Nonabromobiphenyl mg/kg 5 n. d. -
8.7 % / Decabromobipheny]l mg/kg 5 n. d. -
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XS ¥ o I “;;ﬁj” (Rij} bl e
(Test Items) (Unit) (Method) (MDL) o1 (Limit)

% 5.9 ¥ %4 / Sum of PBDEs mg/kg - n. d. 1000
- 8.7 ¥ i / Monobromodiphenyl ether mg/kg 5) n. d. -
= 5.8 ¥ B / Dibromodiphenyl ether mg/kg 5 n. d. -
Z %3 ¥ @ / Tribromodiphenyl ether mg/kg 5 n. d. -
= j4.5% ¥ At / Tetrabromodiphenyl ether mg/kg %;"; I]::‘Q/?%‘Zl*ﬁ (2915) ILF AR R AT 5 n.d. -
T T Aok A v e s s
- 4.8 ¥ ¢/ Hexabromodiphenyl ether mg/kg by GC/MS. 5 n. d. -
= ;8.8 ¥ i / Heptabromodiphenyl ether mg/kg 5) n. d. -
A5 ¥ pe / Octabromodiphenyl ether mg/kg 5 n. d. -
1 %% ¥ f / Nonabromodiphenyl ether mg/kg 5) n. d. -
-+ 8.7 ¥ i / Decabromodiphenyl ether mg/kg 5) n. d. -
¥ -9 (2-v g A)f; / DEHP mg/kg 50 n. d. 1000
(Di- (2-ethylhexyl) phthalate) (CAS
No. : 117-81-T)
HFZ PR ¥ YAy / BBP (Butyl mg/kg 50 n. d. 1000
Benzyl phthalate) (CAS No.: 85-68-T7)
AF - P s 7 fig / DBP (Dibutyl mg/kg 50 n. d. 1000
phthalate) (CAS No.: 84-74-2)
MF- - 27 g / DIBP (Di- mg/kg [4%% IEC 62321-8 (2017) » ™ § 40 & 45 50 n. d. 1000
isobutyl phthalate) (CAS No.: 84-69- &/ F# Rt R. / With reference to
5) IEC 62321-8 (2017). Analysis was
¥ - 9 - B %A, / DIDP (Di- mg/kg |performed by GC/MS. 50 n. d. -
isodecyl phthalate) (CAS No.: 26761-
40-0; 68515-49-1)
MF- - R Ifq / DINP (Di- mg/kg 50 n. d. -
isononyl phthalate) (CAS No.: 28553-
12-0; 68515-48-0)
AF - PP & Ffy / DNOP (Di-n- mg/kg 50 n. d. -
octyl phthalate) (CAS No.: 117-84-0)
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SEEE: ¥ M ol P B
(Test Items) (Unit) (Method) (MDL) o1 (Limit)
$ %% 4% / Polycyclic Aromatic
Hydrocarbons (PAHs)
76/ Acenaphthene (CAS No.: 83-32-9) mg/kg 0.2 n. d. =
& / Acenaphthylene (CAS No.: 208-96- mg/kg 0.2 n. d. -
8)
& / Anthracene (CAS No.: 120-12-7) mg/kg 0.2 n. d. =
¥ 5" / Benzolalanthracene (CAS No. : mg/kg 0.2 n. d. -
56-55-3)
¥5Ha)* / Benzolalpyrene (CAS No.: 50- | mg/kg 0.2 n.d. N
32-8)
¥ (b) ¥ 55 / Benzo[b]fluoranthene (CAS mg/kg 0.2 n. d. -
No. : 205-99-2)
¥ 53 / Benzo[g, h, i]perylene (CAS No. : mg/kg 0.2 n. d. -
191-24-2)
¥ k)% & / Benzolk]fluoranthene (CAS mg/kg 0.2 n. d. -
No. : 207-08-9) %4 AfPS GS 2014:01 PAK » 2 5 4p K
Chrysene (CAS No. : 218-01-9) mg/kg |47 &/ F# &Pl / With reference 0.2 n. d. -
= ¥ 28 / Dibenzo[a, h]anthracene (CAS mg/kg |to AfPS GS 2014:01 PAK. Analysis 0.2 n. d. -
No. : 53-70-3) was performed by GC/MS.
¥ 545 / Fluoranthene (CAS No.: 206-44- mg/kg 0.2 n. d. -
0)
%/ Fluorene (CAS No.: 86-73-7) mg/kg 0.2 n. d. =
&k ¥ / Indeno[1, 2, 3-c,d] pyrene (CAS mg/kg 0.2 n.d -
No. : 193-39-5)
% / Naphthalene (CAS No.: 91-20-3) mg/kg 0.2 n. d. =
# / Phenanthrene (CAS No.: 85-01-8) mg/kg 0.2 n. d. =
%= / Pyrene (CAS No.: 129-00-0) mg/kg 0.2 n.d. -
¥ (j)¥ 557 / Benzol jlfluoranthene (CAS mg/kg 0.2 n. d. -
No. : 205-82-3)
¥5He) ™ / Benzolelpyrene (CAS No. : mg/kg 0.2 n.d. N
192-97-2)
5% 45185 %4 / Sum of 18 PAHs mg/kg - n. d. A
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AR L AFRBLGF NP
CXrE VEEE T L REPN
(Frx F(H)3
4 %3 kB £1235 144 / 14F,

g% (No.)

Kq Zy

CE/2018/C1139

p ¥ (Date) : 2018/12/14

/ SHINKONG SYNTHETIC FIBERS CORPORATION
# / PAN ASIAN PLASTICS CORPORATION)

2 &/ SHINKONG INDUSTRY HANGZHOU)
123, SEC. 2, NANKING E. RD.,

TAIPEI

T #c(Page): 5 of 17

OEEE ¥ R i ol P B
(Test Items) (Unit) (Method) ?iDﬁi ;2?1 (Limit)
#% / Halogen
#% (4 ) / Halogen-Fluorine (F) mg/kg 50 n.d. -
(CAS No. : 14762-94-8)
#% (%) / Halogen-Chlorine (Cl) mg/kg | %% BS EN 14582 (2016) - 12 45 k 47 50 n. d. -
(CAS No. : 22537-15-1) %A +5. / With reference to BS EN
#% (/%) / Halogen-Bromine (Br) mg/kg 14582 (2016). Analysis was 50 n.d. -
(CAS No. : 10097-32-2) performed by IC.
#% () / Halogen-lodine (1) (CAS mg/kg 50 n.d. -
No. : 14362-44-8)
>4 ¥'=m pt / Perfluorooctane mg/kg |4+ US EPA 3550C (2007) » 14 4p & 10 n. d. -
sulfonates (PFOS-Acid, Metal Salt, ¥ %/ F ¥ kel / With reference
Amide) to US EPA 3550C (2007). Analysis
>4 ¥ ps / PFOA (CAS No.: 335-67-1) mg/kg |was performed by LC/MS. 10 n. d. -
#ps A / Bisphenol A (CAS No.: 80- mg/kg | %% RSTS-CHEM-239-1 (2016) > 42 % 1 n. d. -
05-7) P i AP A AT P BT Rt R/ With
reference to RSTS-CHEM-239-1
(2016). Analysis was performed by
UPLC-MSMS.
& e/ PVC Xk Mk ST 2 MG d AR/ - Negative -
Analysis was performed by FTIR and
FLAME Test.
% F (AZO)
1): 4-% = ¥ / 4-AMINODIPHENYL mg/kg 3 n. d. -
(CAS No. : 92-67-1)
2): #% = / BENZIDINE (CAS No.: 92-| mg/kg |4+ LFGB 82.02-2 (2013) » ™  #p & 3 n. d. -
87-5) 17 R/ F ¥ Rk Rl / With reference
3): 4-% #® ¥z / 4-CHLORO-0- mg/kg |to LFGB 82.02-2 (2013). Analysis 3 n. d. -
TOLUIDINE (CAS No. : 95-69-2) was performed by GC/MS.
4): 2-z3% / 2-NAPHTHYLAMINE (CAS mg/kg 3 n. d. -
o.: 91-59-8)
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NPT, =
R P ¥ ERE. **;éif (Re;j] ol e
(Test Items) (Unit) (Method) (MDL) o1 (Limit)
5): Mz A= g /0 mg/kg 3 n. d. -
AMINOAZOTOLUENE (CAS No. : 97-56-3)
6): A A Ty / 2-AMINO-4- mg/kg 3 n. d. -
NITROTOLUENE (CAS No. : 99-55-8)
7): ¥ % %"= / P-CHLOROANILINE (CAS mg/kg 3 n.d. -
No. : 106-47-8)
8): 4-7 % K- ¥ -/ 2,4~ mg/kg 3 n. d. -
DIAMINOANISOLE (CAS No. : 615-05-4)
9: 4,4 --FgR-F92% /4,4 - mg/kg 3 n.d. -
DIAMINODIPHENYLMETHANE (CAS No. :
101-77-9)
10): 3,3 = #mF%= /3,3 - mg/kg 3 n. d. -
DICHLOROBENZIDINE (CAS No. : 91-94-1)
11): 3,3 -= 9 % Amxs= / 3,3 - mg/kg %+ LFGB 82.02-2 (2013) » 12 # An A 3 n. d. -
DIMETHOXYBENZIDINE (CAS No. : 119-90- 4 &/ %3 & He#l. / With reference
4) to LFGB 82.02-2 (2013). Analysis
12): 3,3 = ° Am3ix /3,3 - mg/kg  |was performed by GC/MS. 3 n. d. -
DIMETHYLBENZIDINE (CAS No. : 119-93-
T)
13): 3,3 =" A4 4 --F - F7 % mg/kg 3 n.d. -
/3,3 DIMETHYL 4,4 -
DIAMINODIPHENYLMETHANE (CAS No. :
838-88-0)
14): 2-7 § }-5-7 &% / P- mg/kg 3 n. d. -
CRESIDINE (2-METHOXY-5-
METHYLANILINE) (CAS No.: 120-71-8)
15): 4,4 -3 7 A (F 3'%) / 4,4 - mg/kg 3 n. d. -
METHYLENE-BIS- (2-CHLOROANILINE)
(CAS No. : 101-14-4)
16): 4,4 -5 - g5 / 4,4 - mg/kg 3 n. d. -
OXYDIANILINE (CAS No.: 101-80-4)
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NPT e
#3857 B ¥ i R “;;;if (Re;j] ol e

(Test Items) (Unit) (Method) (MDL) o1 (Limit)
17): 4,4 - FEFi= / 4,4 - mg/kg 3 n. d. -
THIODIANILINE (CAS No. : 139-65-1)
18): #z® %9z / O-TOLUIDINE (CAS mg/kg 3 n. d. -
o.: 95-53-4)
19): 2,4 5 Ko ¥ / 2,4- mg/kg 3 n.d. -
TOLUYLENEDIAMINE (CAS No. : 95-80-7)
20): 2,4,5-=2 7 AF% / 2,4,5- mg/kg | %+ LFGB 82.02-2 (2013) » ™ # #p & 3 n.d. -
TRIMETHYLANILINE (CAS No.: 137-17-7) iR/ F &R / With reference
21): M= 5 &%= / 0-ANISIDINE mg/kg |to LFGB 82.02-2 (2013). Analysis 3 n.d. -
(CAS No. : 90-04-0) was performed by GC/MS.
22): HizA®EF /4 mg/kg 3 n. d. -
AMINOAZOBENZENE (CAS No. : 60-09-3)
23): 2,4-= " A ¥ / 2,4-XYLIDINE mg/kg 3 n. d. -
(CAS No. : 95-68-1)
24): 2,6-= 7 A ¥ / 2,6-XYLIDINE mg/kg 3 n. d. -
(CAS No. : 87-62-T7)

# 3z (Note) :
1. mg/kg = ppm; 0. 1wt% = 1000ppm
2. n.d. = Not Detected (&4 1)
3. MDL = Method Detection Limit (= j* i ;p[4&*2iE )
4
5

. "=" = Not Regulated (& #¥: 1)

. X%= Qualitative analysis (No Unit) #T {4 +45(&m H i)

6. Negative = Undetectable K4+( & @ pF]); Positive = Detectable (= W BI3])

PFOS %% % 3t (Reference Information) : 4% A &5 73 4# POPS - (EU) 757/2010

PFOS:E & L_#ﬂ FR®E Y 2 84280, 001%(10ppm) » & & 5 v & s F ek @ 2 @4za80. 1%(1000ppm) » & 3 5 28
BHALY 2 B8 lug/m? -
(Outlawing PFOS as substances or preparations in concentrations above 0.001% (10ppm), in semi-finished
products or articles or parts at a level above 0.1%(1000ppm), in textiles or other coated materials above
lug/m?. )
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Test Report
TEREXFALFF LD F / SHINKONG SYNTHETIC FIBERS CORPORATION (00O O 0 OO
(‘JL[?” Fha1 #% >3 T2 / PAN ASTAN PLASTICS CORPORATION)
(Frk 1 ()5 T2 7 / SHINKONG INDUSTRY HANGZHOU)
A7 e m AL £123%0144 / 14F, 123, SEC. 2, NANKING E. RD., TAIPEI

WRAA &L 24 R § (AfPS) GS PAHs & & /
AfPS (German commission for Product Safety): GS PAlls requirements

% 1%g (Category 1) % 247 (Category 2) % 347 (Category 3)
EE P s 2 BRIl s v R a A BB |[PHELE A FRAen30f ey & Ak
wEEHAK G TR Q3R REF E A F ). #M), MEFRHRFIEE 5 2EAHA,
(4283045 ). (Material |(Materials not falling under (Materials not falling under
indented to be put in |category 1 with foreseeable contact |category 1 or 2 with foreseeable
# R the mouth or toys to skin for longer than 30 seconds [contact to skin for less than 30
(Parameter) with intended skin (long-term skin or frequent seconds (short-term skin contact). )
contact (longer than |contact).)
30 ).) 71%:2009/48/BC2 [P i M &% 2 [71502000/48/E02 [P ik WA &% 22
72 E (Toy under |z ## #& (Other [3=% (Toy under [z # # & & (Other
2009/48/EC) products under 2009/48/EC) products under
ProdSG) ProdSG)
Naphthalene <1 <2 < 10
Acenaphthylene
Acenaphthene
Fluorene
Phenanthrene <1 Sum <5 Sum < 10 Sum < 20 Sum < 50 Sum
Anthracene
Fluoranthene
Pyrene
Benzo[alanthracene < 0.2 < 0.2 < 0.5 < 0.5 <1
Chrysene < 0.2 < 0.2 < 0.5 < 0.5 <1
Benzo[b]fluoranthene < 0.2 <0.2 < 0.5 < 0.5 <1
Benzo[ jIfluoranthene < 0.2 <0.2 < 0.5 < 0.5 <1
Benzo[k]fluoranthene < 0.2 < 0.2 < 0.5 < 0.5 <1
Benzo[alpyrene < 0.2 < 0.2 < 0.5 < 0.5 <1
Benzo[e ]pyrene < 0.2 < 0.2 < 0.5 < 0.5 <1
Indeno[1, 2, 3-c,d] pyrene < 0.2 < 0.2 < 0.5 < 0.5 <1
Dibenzo[a, h]lanthracene < 0.2 < 0.2 < 0.5 < 0.5 <1
Benzo[g, h, i]perylene < 0.2 < 0.2 < 0.5 < 0.5 <1
1858 PAHE &
(Sun of 18 PAH) <1 <H <10 <20 <50

H = (Unit) : mg/kg
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#

(i
(3
%

¥ 4 K+ 42 8 / Analytical flow chart of Heavy Metal

T AR L s R 2B R (2 RERRES EG )
These samples were dissolved totally by pre-conditioning method according to below flow chart. ( Cr®* test method excluded )

B plzE A4 B o2 [ Technician : Rita Chen
B Rl f F 4 1 skpc® / Supervisor: Troy Chang

T4~ 4 # 4 5 / Cutting ~ Preparation

v

Bk &€ £ / Sample Measurement

45 Pbl/4% Cd/% Hg + i§ & Cr(Vl)
A

\.
R fRRIT AR R * +
Acid digestion with microwave / hotplate #£ % / Non-metal &% / Metal
v ABS/PC/PVC | ## 4 §/Others v
&k / Filtration v v # -k 573 | Boiling
water extraction
| ey Y 4 150~160C = 7
+ * Dissolving by i} i+ / Digesting
It icati t 150~160° AR ERE S
%% | Solution 7 /% | Residue . rascIuca on a + ¢ “ 4;:;0'@ lfﬁl‘t]zrr/
* 5 digestate through
2BOTC i ™ 4 kg filter
1) % piE / Alkali fusion 3o Separating to get
2) @p&i 2 / HCl to dissolve Digesting at 60°C aqueous phase v
by ultrasonication .
der g4 BBES
| Add diphenyl-
A4 A4 * carbazide for color
A Rig s T RS 5 sk k% [ ICP-AES development
BAMER 3{& aiiielile # & pH/ pH adjustment *
+ 2 UV-VIS » & iplHk
4o 4 &g ¢ [ Add diphenyl- 5% 0% 540 nm
carbazide for color development 73 jz B | Measure
* the absorbance at
540 nm by UV-VIS
12 UV-VIS 5 & Btk 53 % % 540 nm
s jz & | Measure the absorbance
at 540 nm by UV-VIS
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%I ¥ /5 4.9 AL $n 42§ / Analytical flow chart - PBB/PBDE

B R4 Dz T [ Technician: Yaling Tu
B R34 k@ [ Supervisor: Troy Chang
4= =% ipl3# 425 | First testing process —

M EHKAEA [ Optional screen process sssmmmn:
FEiAE R | Confirmation process — « — «p

| Sample / # & |
v
| Sample pretreatment / % &7 &2 |

llllllllllllllllllllllllllllllllllllllllll'l
v

Screen analysis / #» & & {7

Sample extraction 1 & 3 B/
Soxhlet method % ;% 5 52

1
v

Concentrate/Dilute Extracted solution
P ik SR
v
| Filter | % 5% 6% |

1
v

| GCIMS | # 4p & 17 1 3% % |
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v ¥ & 4 {77428 / Analytical flow chart - Phthalate

B B A R %% [ Technician: Yaling Tu
B R34 ¢ Eg® [ Supervisor : Troy Chang

[ipl3+ 2 [Test method: IEC 62321-8 ]

N LA - |
Sample pretreatment/separation

!

ot THE v & ek 3 2355 /
Sample dissolved/extracted by THF

'

TR/
Dilute Extracted solution

!

FAEFETHFRAT
Analysis was performed by GC/MS
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#1% £ 77428 / Analytical flow chart - Halogen

B AR M2 [ Technician: Rita Chen
B pEf § 4 k@ [ Supervisor: Troy Chang

N LA - |
Sample pretreatment/separation

v

FE R RS RS
Weighting and putting sample in cell

v

kX ALk
Oxygen Bomb Combustion / Absorption

v

i FREL T
Dilution to fixed volume

A T
Analysis was performed by IC
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FHIZEFRABAL 48 [ Analytical flow chart - PFOA/PFOS

B : 2% % /Technician: Yaling Tu
| 4 © 5Rfz® [ Supervisor: Troy Chang
# &% &J2 [ Sample pretreatment

v

REREFRZER
Sample extraction by Ultrasonic extraction
(%% = i# Reference method: US EPA 3550C)

v

R ﬁr%/;‘%ﬁ{ﬁ /
Concentrate/Dilute Extracted solution

v

VLR AR R AT TR AT R
Analysis was performed by LC/MS

v

5 /Data
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ST R AR [
Analytical flow chart - PAHs (Polycyclic Aromatic Hydrocarbons)

B pEAR 2% s [ Technician: Yaling Tu
B R34 0@ [ Supervisor: Troy Chang

s gz [
Sample pre-treatment

!

Y FRREPRFAFERE)/
Sample extracted (ultrasonic extraction) by Toluene solvent

l

YLF AR R T R AT/
Analysis was performed by GC/MS

l

95 /Data
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s AL 170+42. 8 [ Analytical flow chart - Bisphenol A

B AR % r [ Technician: Yaling Tu
B pEf § 4 k@ [ Supervisor: Troy Chang

& gL/
Sample pretreatment

!

AR R E
Sample extraction by Sonication extraction

!

Rk fﬂ"ﬁ/ ﬁrﬁ/
Concentrate/Dilute Extracted solution

!

YLAZ B TA AP R AT R B R AT/
Analysis was performed by UPLC-MSMS

!

¥ /Data
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Ri e g THILrindzH [ Analysis flow chart - PVC

B 2% % [ Technician: Yaling Tu
B R f 4 : sEgx® [ Supervisor: Troy Chang
3

# &7 &J2 [ Sample pre-treatment

'

Y5 d 2 ¥ [ Flame test

'

sz bk 445 [ Sample analyzed by FTIR

l

FEC-Cligt & /
Check wave-number of C-Cl bonding

)

95 / Data
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(The tested sample / part is marked by an arrow if it’s shown on the photo.)

¥k g4 2 & (End of Report) *x
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